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TEST REPORT
PART - A PARTICULARS OF SAMPLE SUBMITTED

a) Name of the Sample
b) Grade lVariety / Type / Size/ Class
c) Declared Value, if any
d) Code No.
e) Batch No. and Date of Manufacture
D Quantity
g) Mode of Packing
h) Sealed or not
i) Any other information
j) Date of receipt of Sample
k) Date of Commencement of Test
l) Date of completion of testing

Fumigation Covers Sample as stated by party.

Batch No. - 1001, Roll No. - 509g as stated by party.
O_]_:_., otrurnPle as submitred by party.

06/07/2017
06/07/2017
17 /07 /2017

PART - B SUPPLEMENTRY INFORMATIONS

a)
b)

Nilc)

Reference to sampling procedure wherever applicable
Supporting documents for the measurements taken and:
results derived like graphs, tables, sketches and/or
Photographs as appropriate to test report, ifany
(to be attached).

Deviation from the test methods as prescribed in
relevant work instruction, if anv

: Supplied by the parry
As given in Part-C

Contd....2l-
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CIPET, MURTHAL

Continuation Sheet

PART c TEST RES
S.N.

l. (*)

Name of Test

ULTS

Test Method Unit Test value obtained
Specific Requirements

Fumigation Retention IS 13217:2012 % ).1 Max.7.5

PART - D REMARK

Note: t li::ry:L:}]T:t* :-pil,lo,}" pubrished, advertised, used for any regaraction, unless prior permission has been ,""ur"a.
.plI 

1::-"tt 
for the sample tested as supplied by the parfy.

st has been conducted in otu other NAIii u"..riit"d luboratorv.

A


